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Table 1. Positive and Negative Sensory Symptoms of Neuropathic Pain14,16

Positive sensory symptoms Negative sensory symptoms

●	 Dysesthesias ●	 Loss or impairment of sensory quality

●	 Paresthesias ●	 Numbness and reduced sensation

●	 Stimulus-independent pain
–	 Intermittent lancinating pain
–	 Persistent burning sensation

●	 Stimulus-evoked pain
–	 Hyperalgesia
–	 Allodynia
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Table 2. Causes of Neuropathic Pain19

Causes Central Peripheral 

Trauma ●	 Spinal cord injury ●	 Brachial plexus injury
●	 Phantom limb pain
●	 Complex regional pain syndromes
●	 Post surgical neuropathic pain syndromes  

(e.g. post thoracotomy, post mastectomy, post 
cholecystectomy)

Peripheral 
nerve 
compression

●	 Lumbosacral and cervical radiculopathy
●	 Thoracic outlet syndrome
●	 Carpal tunnel syndrome
●	 Trigeminal neuralgia

Infections ●	 HIV myelopathy ●	 Postherpetic neuralgia (PHN)
●	 HIV sensory neuropathy
●	 Lightning pains of tertiary syphilis  

(tabes dorsalis)

Metabolic 
diseases

Peripheral neuropathy caused by:
●	 Diabetes mellitus
●	 Nutritional deficiencies (e.g. niacin, 

pyridoxine, thiamine)
●	 Pernicious anaemia
●	 Amyloidosis

Inflammation ●	 Multiple sclerosis-
related pain e.g. 
transverse myelitis

Vasculitic neuropathy due to
●	 Systemic lupus erythematosis	
●	 Rheumatoid arthritis
●	 Systemic vasculitis e.g. polyarteritis nodosa 

Neoplasms ●	 Direct infiltration of 
spinal cord

●	 Direct infiltration of nerves, plexuses and 
nerve roots	

Drugs and 
toxins

Peripheral neuropathy caused by
●	 alcohol
●	 thallium	
●	 arsenic	
●	 lead	
●	 vincristine
●	 cisplatinum	
●	 taxol	
●	 amiodarone	
●	 isoniazid

Vascular ●	 Central post-stroke pain ●	 Vasculitic neuropathy (see above)

Genetic ●	 Fabry disease
●	 Familial amyloid polyneuropathy

Idiopathic ●	 Trigeminal neuralgia
●	 Idiopathic small-fibre polyneuropathy
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Table 4. DN4 Neuropathic Pain Diagnostic Questionnaire22

A “YES” score of ≥4 is diagnostic of neuropathic pain.

Interview of the patient

Question 1 Does the pain have one or more of the following characteristics?

1.	 Burning Yes No

2.	 Painful cold Yes No

3.	 Electric shocks Yes No

Question 2 Is the pain associated with one or more of the following symptoms in the same 
area?

4.	 Tingling Yes No

5.	 Pins and needles Yes No

6.	 Numbness Yes No

7.	 Itching Yes No

Examination of the patient

Question 3 Is the pain located in an area where the physical examination may reveal one or 
more of the following characteristics?

8.	 Hypoesthesia to touch Yes No

9.	 Hypoesthesia to prick Yes No

Question 4 In the painful area, can the pain be caused or increased by:

10.	Brushing Yes No

Patient Score:        /10

Table 3. ID Pain21

Question Score

Yes No

1.	 Did the pain feel like pins and needles? 1 0

2.	 Did the pain feel hot/burning? 1 0

3.	 Did the pain feel numb? 1 0

4.	 Did the pain feel like electrical shocks? 1 0

5.	 Is the pain made worse with the touch of clothing or bed sheets? 1 0

6.	 Is the pain limited to your joints? -1 0
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No pain 1 2 3 4 5 6 7 8 9 10     Worst possible pain

Patient is asked to indicate the number corresponding to her/his pain.

Figure 2: Pain Intensity Numerical Rating Scale (NRS).

          0 100

 No pain Worst imaginable pain

Patient is asked to place a mark on the line corresponding to her/his pain intensity.
Please note: The horizontal line should be exactly 100 mm long.

Figure 3: Visual Analogue Scale (VAS).
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C5 Deltoid

Biceps

Triceps

Psoas

Adductors

Quadriceps

C6

L2

L1

L3

C7

Reflexes Root values

Ankle jerks S1

Knee jerks L2,3,4

Biceps jerks C5

Supinator jerks C6

Triceps jerks C7

Abdominals T8-11

Grip

Finger
abduction

Dorsiflexors and
invertors

Long extensors and evertors

Long flexors

Bladder

C8

T1

L4

L5

S1

S2
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Table 5. Ancillary Diagnostic Tests for the Patient with Neuropathic Pain16,29

Tests Neuropathic pain condition

Electromyography 
and nerve conduction 
studies

Assesses the peripheral nervous system including the motor and 
sensory nerves.
Nerve conduction studies primarily measure large myelinated 
fibres.

Quantitative sensory 
testing

Assesses temperature and vibration thresholds. The former 
provides an assessment of small unmyelinated/thinly myelinated 
nerve fibres.

Skin punch biopsy Assesses intra-epidermal nerve fibre density, an assessment of the 
small unmyelinated/thinly myelinated nerve fibres

Autonomic function 
tests

Electrocardiogram (to determine heart rate variability).
Sudomotor axon reflex test (sympathetic skin response
test) records response of sweat glands to stimulation.

Somatosensory and 
motor-evoked potentials

Assesses sensory and motor pathways.

Magnetic resonance
imaging, computed
tomography scanning

Image both the central and peripheral nervous systems.

MY-PFI-240_OL.indd   10 8/15/2012   9:34:57 AM



11

MY-PFI-240_OL.indd   11 8/15/2012   9:34:57 AM



12

MY-PFI-240_OL.indd   12 8/15/2012   9:34:57 AM



13

MY-PFI-240_OL.indd   13 8/15/2012   9:34:57 AM



14

Table 6: Drug Options and Dosages33-35

Drug Recommended for Starting dosage Dose titration (if necessary) Maximum dosage Duration of adequate trial

Anticonvulsants

Pregabalin PHN (1st line)
DPN (1st line)
TN (2nd line)

150 mg/day as 75 mg bid Increase to 300 mg daily after 3–7 days, 
then by 150 mg/d every 3–7 days as 
tolerated

600 mg daily 
(300 g bid)

4 wks

Gabapentin PHN (1st line)
DPN (1st line)
TN (2nd line)

Day 1, 300 mg at bedtime;  
Day 2, 300 mg bid;  
Day 3, 300 mg tid 

Increase by 300 mg tid every 1–7 days as 
tolerated

3,600 mg daily (1,200 
mg tid)

3–8 wks for titration plus 2 wks 
at maximum tolerated  dosage

Carbamazepine TN (1st line)
PHN (2nd line)

100 mg bid 100 mg every 3–7 days 1,600 mg/day 8-12 wks

Lamotrigine TN (2nd line) 25 mg/day for 2 weeks Increase to 50 mg/day for 2 wks, then 
increase by 50–100 mg every wk 

200–400 mg/day 12 wks (including titration 
period)

Antidepressants

Amitriptyline PHN (1st line)
DPN (1st line)
TN (2nd line)

10–25 mg daily at bedtime Increase by 10 to 25 mg weekly Up to 75 mg daily 3 months at maximum tolerated 
dosage

Nortriptyline, desipramine PHN (1st line)
DPN (1st line)
TN (2nd line)

10–25 mg at bedtime Increase by 25 mg daily every 3–7 days 
as tolerated 

150 mg daily 6–8 wks with at least 2 wks at 
maximum tolerated dosage

Duloxetine DPN (1st line) 30 mg/day Increase to 60 mg/day after 1 week 60 mg twice a day 4 wks

Opioids

Morphine, oxycodone, 
methadone

Conditions with mixed 
nociceptive/neuropathic 
pain

10–15 mg morphine q4h or as needed 
(equianalgesic dosages should be used 
for other opioid analgesics)

After 1–2 wks, convert total daily dosage 
to long-acting opioid analgesic and 
continue short-acting medication as 
needed

No maximum dosage 
with careful titration 

4–6 wks

Tramadol PHN (2nd line)
DPN (2nd line)

50 mg qd or bid Increase by 50–100 mg daily in divided 
doses every 3–7 days as tolerated

400 mg daily (100 mg 
qid); 300 mg daily in 
patients >75 years

4 wks

Local anaesthetics

IV lignocaine Used by pain specialists 
only

5 mg/kg over 30–60 min Titrated based on symptoms of local anesthetic toxicity, eg, perioral 
numbness, slurring of speech, tinnitus, dizziness, diplopia, convulsions

–

Topical agents

Capsaicin PHN (1st line)  0.075% applied tds-qds    

5% lignocaine patch PHN (1st line) Apply patch for a maximum of 12 h 
per day

None needed 3 patches daily for no 
more than 12 h in 24 h

2–4 wks

EMLA® PHN (1st line) tid, under occlusive dressing if possible – – –
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Table 7: Side Effect Profiles and Management Tips33-35

Drug Potential adverse effects Comments

Anticonvulsants

Pregabalin Dizziness, somnolence, weight gain, blurred vision, dry mouth, 
constipation, peripheral oedema, euphoric mood, disturbed 
attention, increased appetite, unsteady gait 

Dose adjustment needed in renal dysfunction

Gabapentin

Carbamazepine Sedation, dizziness, gait abnormalities, nausea & vomiting.
Serious AEs:  hyponatraemia, agranulocytosis, aplastic anaemia, 
Stevens-Johnson syndrome

Monitor FBC, liver enzymes and sodium levels for 1 year; contraindicated in porphyria, AV block or with 
concomitant MAO inhibitors; patients should seek immediate medical assistance if fever, sore throat, rash or 
mouth ulcers, bruising/bleeding develop

Lamotrigine Skin rash (potentially severe), irritability, headache, drowsiness, 
insomnia, dizziness, tremor, nystagmus, ataxia, diplopia, blurred 
vision, nausea, vomiting, diarrhoea,  constipation, tiredness, 
arthralgia, painful menses, back pain

Very slow dose titration minimizes risk of rash; most cases of rash occur within first 8 weeks

Antidepressants

Amitriptyline Dry mouth, sweating, sedation, disturbed vision, cardiotoxicity, 
palpitations,  postural hypotension, urinary retention, constipation, 
drowsiness

Give dose at bedtime to minimize effect of sedation; titrate dose slowly; may be poorly tolerated by the elderly; 
CI in patients with glaucoma and those taking MAO inhibitors

Nortriptyline, desipramine Nortriptyline causes less sedation and anticholinergic effects  than amitriptyline; CI in patients with glaucoma 
and those taking MAO inhibitors

Duloxetine Nausea/vomiting, dry mouth, constipation, GI distress, decreased 
appetite, insomnia, dizziness, somnolence, blurred vision, increased 
sweating, fatigue

Start with a dose of 30 mg. Advise patients to take it with food to reduce the incidence of nausea.

Opioids

Morphine, oxycodone, 
methadone

Constipation, sedation, nausea, dizziness, vomiting, respiratory 
depression

Coadminister pre-emptive stool softeners and antiemetics

Tramadol Dizziness, dry mouth, nausea, constipation, somnolence; risk of 
seizures/  epilepsy; risk of serotonergic syndrome if combined with 
SSRIs

Initiate therapy at low dose and titrate as tolerated; use with caution in epileptic patients

Local anaesthetics

IV lignocaine Nausea, hypotension, bradycardia, hypertension, paraesthesia, 
dizziness, vomiting

Decrease the infusion rate or discontinue treatment if signs of toxicity

Topical agents

5% lignocaine patch Mild localized skin reactions around application site Only apply to healed intact skin; apply to affected area

EMLA® Pale skin, redness or swelling at the application site, burning, 
change in hot or cold sensation 

–

Capsaicin Local, transient pain and erythema –
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Cervical radiculopathy Lumbar radiculopathy

Non-pharmacological Cervical collar
Physiotherapy
Neck care
Postural training

Percutaneous electrical nerve 
stimulation / TENS
Physiotherapy
Back care

Pharmacological *NSAIDs42,43

Gabapentin/Pregabalin
*NSAIDs42,43

Gabapentin/Pregabalin 
Epidural steroid

Surgery Decompression/discectomy Decompression/discectomy

Carpal tunnel syndrome

Mild NSAIDs42,43

Diuretics42,43 
Splinting / hand braces
Physiotherapy
Acupuncture43 
Ultrasound therapy
Yoga43

Moderate Same as for mild above
and/or
Local steroid injection44

Severe Decompression
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